



- Coding**
- CPT®
- HCPCS
- ICD-10-CM
- ICD-10-PCS ADD ON ▶
- ICD-9-CM
 - 001-139
 - 140-239
 - 240-279
 - 280-289
 - 290-319
 - 320-389
 - 390-459
 - 460-519
 - 520-579
 - 580-629
 - 630-679
 - 680-709
 - 710-739
 - 740-759
 - 760-779
 - 780-799
 - 800-999
 - E000-E999
 - V01-V91
 - Guidelines
 - Drugs/Chemicals
 - Hypertension
 - Neoplasms
 - Alphabetic Index Vol. 2
 - Index to External Causes
- ICD-9-CM Vol 3 ADD ON ▶
- APC ADD ON
- DRG Codes ADD ON ▶
- DRG Grouper ADD ON
- HCC Codes ▶
- HCC Calculator ADD ON
- E/M Calculator
- Upcoming Code Changes ▶
- Articles
- Survival Guides

Code Sets and Indexes

Tutorial Videos
For tips, tricks, and tutorials, click here ▶

Home » ICD-9 Codes » SYMPTOMS, SIGNS, AND ILL-DEFINED CONDITIONS » SYMPTOMS » (782 0)

◀ **782.0** ▶

ICD-9 Code for Disturbance of skin sensation

Coding

▼ **Code Descriptor and Instructional Notes**

Disturbance of skin sensation

- Anesthesia of skin
- Burning or prickling sensation
- Hyperesthesia
- Hypoesthesia
- Numbness
- Paresthesia
- Tingling

Excludes: symptoms relating to breast (611.71-611.79)

▶ [Chapter Specific Coding Guidelines](#)

▶ [AHA Coding Clinic](#) ADD ON

Notes

CMS Center

- ▶ [Transmittals](#)
- ▶ [Claims Processing Manuals](#)
- ▶ [CMS/MLN Specialty Book](#)

Cross References

▶ [CPT↔ICD-9-CM](#)

▶ [DRG](#) ADD ON

▼ **ICD-9-CM↔ICD-10-CM**

ICD-9-CM Codes >> ICD-10-CM Codes

ICD-9-CM Codes 782.0 : Disturbance of skin sensation

Result ICD-10-CM codes with description

GEM	
R20.0	Anesthesia of skin
R20.1	Hypoesthesia of skin
R20.2	Paresthesia of skin
R20.3	Hyperesthesia
R20.8	Other disturbances of skin sensation
R20.9	Unspecified disturbances of skin sensation

▶ [PQRS](#)

▶ [HCC](#)

- Dorland's Illustrated Medical Dictionary [ADD ON](#)
- AAPC Code Maker
- MIPS Manager [ADD ON](#)
- Global Days Calculator
- Claims Edits
- Cross References
- Fees
- CMS Center

Symbols

- = New code
- = Revised Code
- = Additional 4th Digit Required
- = Additional 5th Digit Required
- = Code exempt from diagnosis present on admission requirement
- = Unacceptable principal diagnosis for inpatient admission per Medicare Code Edits (MCE)
- = Complication or comorbidity
- = Major complication or comorbidity
- = Chief comorbidity exclusion
- = Newborn
- = Pediatrics
- = Maternity
- = Adult
- = Female
- = Male
- = Go to previous code in codeset
- = Go to Next code in codeset
- = Downloadable version of the page
- = Add Code to Favorite Codes
- = Remove Code from Favorite Codes